
 
 

 

 

 

 

 

 

 

 

 

 

 

GANGUA NALA 

ACTION PLAN FOR RESTORATION OF POLLUTED 
STRETCH OF GANGUA (DOWNSTREAM OF 

BHUBANESWAR) (PRIORITY-I) 
 

 



 

 

EXECUTING SUMMARY ON PROPOSED ACTION PLANS  
FOR REJUVENATION OF IDENTIFIED POLLUTED RIVER STRETCH ON GANGUA NALLAH 

****** 
S. 

 No. 
DESCRIPTION OF ITEM Details 

1. Name of the identified polluted river and its tributaries : Gangua nallah. It has no 
tributaries 

2. Is river is perineal and total length of the polluted river : Gangua nallah is a small stream  
with a length of approximately  
45 Km from its origin to its 
confluence with Daya river.  

3. No of drains contributing to pollution and names of 
major drains 
[...]
(Source : http://forest.odisha.gov.in/pdf/Chap_8.pdf) 

2.1 Water quality of Gangua nallah 

Water quality monitoring of Gangua nallah is carried out by the State Pollution Control 

Board. The monitoring has been conducted during 2017 and 2018 at four different locations after 

the outfall of major primary drains of the city  into Gangua nallah. Water quality data  of Gangua 

nallah with respect to pH, DO, BOD, COD, Total coliform and Fecal coliform during the year 

2017 (April-December) and 2018 (January-December) are given in Table-2. 

 

 

 

 

 

 

 

 

 

 

8 



 

Table-2   Status of water quality of Gangua nallah along Bhubaneswar city  during 2017 

(April-December) and 2018 (January-December) 

 

Location Year pH DO 

(mg/l) 

BOD 

(mg/l) 

COD 

(mg/l) 

TC 

(MPN/100 ml) 

FC 

(MPN/100 ml) 

Min Max Min Max Min Max Min Max Min Max Min Max 

Near 

Rajdhani 

Engineering 

College 

2017 7.0 8.0 0.3 3.8 4.1 24.0 23.5 131.1 16000 160000 9200 160000 

2018 6.5 7.6 0.4 4.6 3.6 31.3 28.5 118.8 92000 160000 54000 160000 

Near 

Palasuni 

2017 6.9 8.1 0 2.3 3.9 39.0 27.5 160.2 22000 160000 13000 160000 

2018 6.5 7.7 0.5 3.2 4.1 34.3 26.6 96.4 92000 160000 54000 160000 

Near 

Samantar-

apur 

2017 7.1 8.3 0 3.2 5.9 35.0 27.5 160.2 160000 160000 160000 160000 

2018 6.7 7.9 0.2 3.8 3.6 70.8 29.9 216.7 54000 160000 54000 160000 

Near 

Vadimula 

(before 

confluence 

with Daya 

river) 

2017 6.8 8.1 0.3 5.2 4.1 19.9 23.0 93.2 54000 1600000 54000 540000 

2018 6.7 8.1 0.7 6.6 3.4 16.3 14.9 111.8 5400 160000 4900 160000 

 

It is evident from Table-1 that Dissolved Oxygen content mostly remained much below 

the tolerance limit for Class C (4.0 mg/l, min.) in all locations. Maximum BOD value in Gangua 

nallah remained in the range 16.3-70.8 mg/l. This indicates significant contribution of untreated 

sewage on Gangua nallah. Maximum BOD value of 70.8 mg/l has been observed near 

Samantarapur. After Samantarapur,  Gangua nallah passes through vast agricultural lands and 

there is virtually no  discharge of wastewater to Gangua nallah. This was evident in the 

decreasing trend in BOD values in Gangua nallah at Vadimula (range : 4.1-19.9 mg/l during 

2017 and 3.4-16.3 mg/l during 2018), before confluence with river Daya.  

COD values ranged between 14.9-216.7 mg/l  with the maximum COD values being at 

Samantarapur.  

The annual range of  Total and Fecal coliform bacteria during 2017 were observed to be 

16000-1600000 MPN/100 ml and 9200-160000 MPN/ 100 ml respectively. Similarly, the annual 

range of  Total and Fecal coliform bacteria during 2018 were observed to be 5400-160000 

MPN/100 ml and 4900-160000 MPN/ 100 ml respectively.  This indicates significant 

contribution of untreated sewage on Gangua nallah. 

 

9 



 

2.2 Ground water quality in the catchment of polluted river stretch 

State Pollution Control Board, Odisha monitors the ground water quality at six locations 

of Bhubaneswar city in the month of April and October of each year. Ground water quality data 

during the year 2017 and 2018 are given in Table-3.  The water quality data show that parameter 

like BOD in the ground water at Samantarapur and Chandrasekharpur (the locations near to 

Gangua nallah)  remained much below the tolerance limit of 3.0 mg/l. This clearly indicates that 

the ground water has not been contaminated by the Gangua nallah. 

Table- 3   Ground water quality of Bhubaneswar city 

(a) During 2017 

Stn Name 

  

Khandagiri 

Area, 

Old town-

Samantarap

ur Area 

Kalpana-

Laxmisagar 

Area 

Chandrasek

harpur 

 

Capital 

Hospital 

Area 

Secretariate-

Govenor 

House-Old 

bus stand 

Area 

Drinking water 

specification (IS : 

10500 (2012) 

A O A O A O A O A O A O 

Accepta

ble 

Limit 

Permi

ssible 

limit 

pH 7.6 7.0 7.5 7.4 5.3 6.3 7.5 6.5 7.6 6.7 7.7 6.9 6.5-8.5 
No 

relax 

BOD, mg/l 1.4 1.6 0.7 1.1 0.2 0.7 1.5 0.7 0.1 0.3 0.7 0.3 - - 

TC, MPN/  

100 ml 
<1.8 <1.8 3500 110 <1.8 <1.8 79 <1.8 <1.8 <1.8 >1600 <1.8 

Absent 
No 

relax FC, MPN/  

100 ml 
<1.8 <1.8 1400 26 <1.8 <1.8 23 <1.8 <1.8 <1.8 >1600 <1.8 

(b) During 2018 

Stn Name 

  

Khandagiri 

Area, 

Old town-

Samantarap

ur Area 

Kalpana-

Laxmisagar 

Area 

Chandrasek

harpur 

 

Capital 

Hospital 

Area 

Secretariate-

Govenor 

House-Old 

bus stand 

Area 

Drinking water 

specification (IS : 

10500 (2012) 

A O A O A O A O A O A O 

Accepta

ble 

Limit 

Permi

ssible 

limit 

pH 7.4 5.4 6.8 7.3 5.8 6.8 6.6 6.8 6.7 6.2 7.2 6.7 6.5-8.5 
No 

relax 

BOD, mg/l 0.6 0.4 0.4 0.5 0.4 0.5 0.6 0.3 0.7 0.3 0.6 0.6 - - 

TC, MPN/  

100 ml 
<1.8 <1.8 <1.8 <1.8 <1.8 <1.8 <1.8 <1.8 <1.8 350 920 <1.8 

Absent 
No 

relax FC, MPN/  

100 ml 
<1.8 <1.8 <1.8 <1.8 <1.8 <1.8 <1.8 <1.8 <1.8 130 540 <1.8 

 

 

 

 

 

 

 
10 



 

3.    Inventory of Sources of Pollution and Gaps Identified 

 Sewage generation from the towns located on the bank of the polluted river stretch 

Bhubaneswar city is the only urban local body situated on the bank of Gangua nallah. 

Approximately 90 MLD sewage is generated from the city.  About 55% of the total 90 MLD 

sewage generation of Bhubaneswar is flowing through the storm water drains. This amounts to 

49.3 MLD of wastewater which includes overflows from septic tanks in the absence of soak pits 

(18.64 MLD), black water from toilets directly connected to drains (0.972 MLD),and wastewater 

from sewerage network (29.7 MLD)  conveyed through the ten storm water drains in absence of 

separate sewer lines.  Greywater is entirely conveyed through the drains. 

Schematic diagram of wastewater flow alongwith stormwater of  Bhubaneswar city  into 

Gangua nallah is given in Fig. 5. 

 

 

 

 

Fig. 5   Schematic diagram of storm water drainage of Bhubaneswar Municipal Corporation 

11 



 

 

Fig -6   City Level Gaps in Liquid Waste Management, Bhubaneswar 

At present, there is only one Lagoon at Laxmisagar functioning and there are no Sewage 

Treatment Plant existing in the city. Wastewater of the city are directly discharged through storm 

water drains to Gangua nallah. The pollution of Gangua nallah is mostly due to the discharge of 

untreated wastewater from Bhubaneswar. Hence treatment of sewage generated from the city of 

Bhubaneswar is considered as a priority in order to improve the water quality of Gangua nallah. 

The key action points for improvement in waste water management focuses on the intervention 

of Sewage Treatment Plants (STPs). 

3.1 No. of STPs proposed and Capacity: 

Projection of waste water generation: 

As per the Census 2011 population in Bhubaneswar was 8,40,834. The water demand and 

waste water generation projection upto 2025 is presented in Table 4. 

 

Table-4    Waste Water generation Projection: 

Year Population Water Demand in MLD 

(Approx) 

Waste Water Generation in 

MLD    (Approx) 

2011 840834 130 90 

2025 1272096 197 136 

12 



 

It has been estimated that there will be generation of approx. 136 MLD waste water from 

the city during 2025. The total capacity of upcoming STPs is 184 MLD. Hence STPs will be able 

to cater to the demand of treatment of waste water till 2025. 

Considering the topography of the city, it is divided into six sewerage districts, namely, 

Sewerage District-I, II, III, IV, V and VI.  There is a proposal for establishment of six Sewage 

Treatment Plants (STP), one in each sewerage district under “Integrated Sewerage system of 

Bhubaneswar city” project, covering 163 sq. Km area of the city. There is provision of 

independent sewer network, sewage pumping stations and Sewage Treatment Plants (STP) in 

each sewerage district. Under the project, a total of 470.50 Km sewer network, 31 nos of sewage 

pumping station and 5 Nos. of Sewage Treatment Plants of total 184 MLD capacity based on 

Sequential Batch Reactor (SBR) Process will be constructed. Details of STPs proposed to be 

established  in Bhubaneswar city are  given in Table-4. 

Table -5   Details of six STPs proposed in Bhubaneswar city 

Sewage Districts 

(SD) 

Project Scope Name of Location of STP 

SD- I   Sewer laying 76.146 Km 

Sewage Pumping Station – 5 Nos. 

STP Capacity -56 MLD- 1 No. 

Meherapalli 

SD- II Sewer laying  27.728 Km 

Sewage Pumping Station – 5 Nos. 

STP Capacity -28 MLD- 1 No. 

Basuaghai 

SD- III Sewer laying  97.812 Km 

Sewage Pumping Station – 9 Nos. 

STP Capacity -43.5 MLD- 1 No. 

Kochilaput 

SD- IV   Sewer laying  14.24 Km 

Sewage Pumping Station – 3 Nos. 

STP Capacity -8.5 MLD- 1 No. 

Paikarapur 

SD- V Proposed STP Capacity -1.2 MLD-  1 No at Andharua. 

However, not taken up due to non-availability of land and sparsely 

populated  inappropriate for sewer network construction 

SD- VI    Sewer laying  254.58 Km 

Sewage Pumping Station – 9 Nos. 

STP Capacity -48 MLD- 1 No. 

Rokat 

 

 

 

 

13 



 

3.2 Drainage system/ Sewerage network present/ Proposed 

At present, 365 km. of sewer line covering 33% of total area of Bhubaneswar, which 

ultimately open into Gangua nallah exist in the city. 254 km. of sewer network is being laid 

under JICA funded Orissa Integrated Sanitation Improvement Project.   Further 312 km. of sewer 

network is to be laid under Jawaharlal Nehru National Urban Renewal Mission (JNNURM). 

Hence at the end of the project period there will be a total of 931 km of sewer line connected to 

different STPs. 

3.3 Details of Sewage Treatment Plant 

The project of Sewage Treatment in Bhubaneswar, the capital city basically constitutes 

construction of a Sewer network of RCC gravity sewer network, construction of Intermediate 

Sewage Pumping Stations (ISPS) with different numbers of Lifting stations (LS), construction of 

Terminal Sewage Pumping Station (TSPS), DI pipe Pumping Main,  and construction of 

different capacity Sewage Treatment Plants (STP) based on SBR Technology. 

The construction of different capacity Sewage Treatment Plants STP based on SBR 

Technology comprises of Main pumping Station, inlet chamber, screen chamber, grit chamber, 

aeration basins, return sludge pumping, centrifuge/ belt press, chlorination arrangement, sludge 

sump, sludge thickener, effluent disposal system by gravity, associated civil, mechanical, 

electrical, instrumentation system, construction of electrical substation and power supply, 

construction of DG room & MCC-cum-office room, site formation, service road, approach road 

to STP and pumping stations, construction of internal roads / pavements, laying of sewers and 

rising mains using trenchless technology at required places, construction of manhole chambers, 

valve chambers house sewers, road cutting & restoration, repair of municipal drains, 

reinstatement of public utilities etc.  The treated water quality criteria will have BOD less than 

10mg/l . 

Details of each STP including their scope, location and scheduled completion date are 

given in Table-6.   Locations of proposed STPs in Bhubaneswar city are shown in Fig. 7. 

  

14 



 

Fig.  7   Locations of proposed STPs and SeTPs in Bhubaneswar city 

STP-VI  

STP-I  

STP-II  
STP-III 

STP-IV  

Proposed SeTP-I  

SeTP 

Proposed SeTP-I I 

15 



 

Table 6   Scope, location and scheduled completion date of STPs to be established in    

Bhubaneswar city 

Sewage 

Districts 

(SD) 

 

Project Scope Name of 

Location of 

STP 

Scheduled 

Commencement 

Date  

Progress Scheduled 

Completion 

Date  

SD- I   Sewer laying 76.146 Km 

Sewage Pumping Station – 5 Nos. 

STP Capacity -56 MLD- 1 No. 

Meherapalli 27.07.2017 Under 

Progress 

26.07.2020 

SD- II Sewer laying  27.728 Km 

Sewage Pumping Station – 5 Nos. 

STP Capacity -28 MLD- 1 No. 

Basuaghai 26.10.2017 Under 

Progress 

25.10.2020 

SD- III Sewer laying  97.812 Km 

Sewage Pumping Station – 9 Nos. 

STP Capacity -43.5 MLD- 1 No. 

Kochilaput 27.07.2017 Under 

Progress 

26.07.2020 

SD- IV   Sewer laying  14.24 Km 

Sewage Pumping Station – 3 Nos. 

STP Capacity -8.5 MLD- 1 No. 

Paikarapur 09.02.2018 Under 

Progress 

08.02.2020 

SD- V Proposed STP Capacity -1.2 MLD-  1 No at Andharua. 

However, not taken up dueto non-availability of land and sparsely populated inappropriate for 

sewer network construction 

 

SD- VI    Sewer laying  254.58 Km 

Sewage Pumping Station – 9 Nos. 

STP Capacity -48 MLD- 1 No. 

Rokat 26.06.2013 Under 

Progress 

Sep, 2019 

 

The photographs of present status of construction of STP at different locations in 

Bhubaneswar are given in Fig. 8 – Fig. 12. 

Fig. 8  Present Progress of construction of STP at Meherpalli (Sewerage District-I) 

 16 



 

Fig. 8  Present Progress of construction of STP at Meherpalli (Sewerage District-I) 

 

Fig. 9  Present Progress of construction of STP at Basuaghai  (Sewerage District-II) 

 

17 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 

 

  

 

 

 

 

 

 

Fig. 10  Present Progress of construction of STP at Kochilaput  (Sewerage District-III) 

 

Fig. 11  Present Progress of construction of STP at Paikarapur  (Sewerage District-IV) 

 

18 



 

 

 

 

 

 

 

 

 

3.4 Septage management 

In order to regulate, construct, cleaning, maintenance, treatment and  disposal of septage 

in urban areas, Government of Odisha has formulated the Odisha Urban Septage Management 

Guideline, 2016.  

3.5 Septage Treatment 

A full scale Septage Treatment Plant (SeTP) of 75 KLD capacity has been commissioned in 

Basuaghai of Bhubaneswar with a total investment of  Rs.3.54 crores. It is a first of its kind SeTP 

in India which treat liquid part of the septage using DEWATS technology. This is a gravity flow 

based system, where septage collected through cesspool emptier trucks is discharged to receiving 

chamber from where it flows to different units such as Settler –cum-Thickener which separates 

solid and liquid fraction from septage, Anaerobic Settler, Anaerobic Baffle Reactor, Anaerobic 

Filter which removes settleable solids and anaerobic digestion of organic fraction of septage, 

Planted Gravel Filter which removes BOD and nutrients, Polishing pond which further reduces 

BOD and bacteria and the water from the pond is utilised for landscaping and plantation inside the 

area. There are also sludge drying beds which are used for dewatering and drying of sludge and the 

dried sludge is stored in sludge storage yard. The technology requires least mechanical and 

electrical interventions to run the process and is cost effective as compared to other technologies. 

Photographs of different units of the SeTP are given in Fig. 13. 

Fig. 12   Present Progress of construction of STP at Rokat (Sewerage District-VI) 

) 

 

19 



 

 

This SeTP covers an area of 2.47 acres out of which 1.3 acres have been utilised for 

landscaping and plantation. This is a low cost technology and its operation and maintenance 

demonstrates a scalable and sustainable model for septage management. 

The SeTP reduces considerably indiscriminate disposal of untreated sludge and septage in 

the open area as well as in the water bodies thus will reduce pollution.  

Two more Septage Treatment Plants are  proposed to be constructed in Bhubaneswar 

City the details of which are as below. 

 

 

 

 

 

 

Locations of Existing and proposed SeTPs are shown in Fig.- 7. 

Sl. 

No. 

Location Population to 

be served 

Capacity Cost 

(Rs.in 

crore) 

1 Gadakana (near MPS, 

Sewerage District-VI, 

Bhubaneswar) 

1,50,000 75 KLD 4.00 

2 Kochilaput (near STP, 

Sewerage District-III, 

Bhubaneswar) 

1,50,000 75 KLD 4.00 

Fig. 13    SeTP  commissioned at Basuaghai 

20 



 

4.0 Funds for implementation of Action Plan 

Odisha Water Supply and Sewerage Board (OWSSB) under Housing and Urban 

Development Department in Government of Odisha is the implementing agency for construction 

and commissioning of STPs in Bhubaneswar.  

Total requirement of fund as per agreement value is Rs. 689.13 crore.  